cL

ARFOR

E

D_;

SEINC=

YSTEM

'WiA’_T‘ER's

[}
[+
| \
)
\
|
¢ | )
‘ | N
y i {
11 L]
Y
j
A
A
4 /i
)\ I
) {
f |
s ”
W
A Fecs
}
)
f /4 ]
S Y |
Yoi J 1 )
{ \
|
{
\

[} L4
'\ Ao o y A !
) 3 Vor !
W ey v
i /
’ | f
v i X
'
L
\ Al
\
1 [ ( )
' o Vi
Ay A f
i { \
§is 1 '
y oy P
( ¢
\ \ ¢ 4
! \ N

-

A

ital

Ott

=

rk
ario
tial
'S

nti
=

de

esi

y § 1
[ / . 1 i { ok o )
{ | N \
t ] ) pid 0 ‘ !
] . g ,
' » } !
( o
Y \
g ! B p
. RY A \ \ {4 A
A { AARy P
‘ ! ~A ¢ " O
} LTI f of i il
( 4 -—.Ou {
.. n i A | \ ! F - © fha
V [ i !
|
! : A AR
. } ! Y ) V., /
i ¢ ) } ' . W 1
- — A }

B

ign

L)

Water Managed.




CLEARFORD

WATER SYSTEMS INC.

West Capital Airpark
City of Ottawa, Ontario

SBS® Sanitary Collection System
[...]
e) Outlet of interceptor tank allows for minimum 0.5% slope for the SBS® lateral
from interceptor tank outlet to the sanitary main.

2. Placement of interceptor — Backfilling and Compaction.
a) Backfilling and compaction shall follow the manufacturer’s instruction.
b) Backfilling shall along sidewalls in 300 mm lifts.
¢) Compaction shall meet 95% standard proctor density (S.P.D).
d) Property grading shall be slopped away from interceptor tank to avoid surface
runoff entering.

3.4.2 Sanitary SBS® Mains, Laterals and SAPs

SBS® laterals, mains and SAPs will be constructed from HDPE DR17 pipe, and all connections
are made through butt fusion or electro-fusion couplings, creating a permanent weld of equal or
greater strength than the pipe itself.

The sewer mains will be constructed within the road right-of-way with minimum cover of
2.20 metres from the edge of the road to crown of the sewer. Sanitary laterals will be
constructed to provide the most direct connection to the sewer main. Thermal insulation of pipe

Clearford Water Systems Inc. 7



WCA — SBS® Design Report Phase 1B-2 Residential — February 2024 CLI File 06001

sections with less than 2.2m burial depth will be provided as per city of Ottawa Standard Details
W21 and W22 for frost protection.

SAPs will be housed in a cast iron enclosure complete with cover to protect the internal HDPE
riser. The risers will be fitted with HDPE friction caps with breather holes to ensure system
venting and prevent infiltration and debris from entering. Refer to Appendix F for SAP and
collection system details.

3.4.3 CCTV Camera Inspection and Pressure Testing

Sewer main flushing should occur initially upon installation, followed by CCTV camera
inspection. All components of the SBS® collection system will be tested in accordance with
OPSS 409, 410 and 441 to ensure a watertight system. Low pressure air testing will be
performed in accordance with OPSS 410.07.15.04.03, with no pressure drop. Sewer pipe
segments where minimum 0.5m of clear vertical distance cannot be maintained in field to cross
above watermains shall be pressure tested in accordance with Division 441 of the OPSS at a
pressure of 350 kPa, with no leakage.

3.5 Operation and Maintenance

Maintenance requirements for the SBS® system are minimal, consisting of routine annual
inspection and monitoring, as well as particular maintenance requirements for system
components outlined in the following subsections. An operations and maintenance manual will
be developed to document as-built information and to provide greater detail with respect to
standard operations and maintenance requirements.

3.5.1 Interceptor Tanks

Sludge removal from residential interceptor tanks is typically required every 5to 10 years,
depending on the occupancy for each home. Access hatches on the interceptor tanks allow for
routine inspection, pumping, and other maintenance activities. Sludge removal will be
performed by a licensed septage hauler and disposed at an approved facility.

3.5.2 Sanitary SBS® Mains, Laterals and SAPs

Typical cleaning intervals for cleaning sewer mains and laterals range from 7 to 10 years. SAPs
provide access to the collection system for inspection and cleaning. System flushing or
pressure washing is performed using potable water delivered through fire hoses or through
equipment from a commercial sewer maintenance company.

40 SUMMARY

The SBS® collection system has been designed for the proposed Phase 1B-2 development of
107 residential units. The proposed Phase 1B-2 SBS® collection system components are
summarized as follows:

Residential Interceptor Tanks

» Atotal of 107 tanks with a minimum working capacity of 4,000 L each will be installed for
each residential unit.

e Tanks will be installed at a minimum 1.5 m setback from buildings and a minimum
300 mm soil cover on top with access hatches to grade level.

» Tanks will provide a minimum hydraulic retention time of 2 days.

Clearford Water Systems Inc. 8



WCA — SBS® Design Report Phase 1B-2 Residential — February 2024 CLI File 06001

SBS® Collection System

A total of approximately 850 m of SBS® laterals, all 75 mm diameter HDPE DR17 pipe at
minimum 0.5% slope, will connect interceptor tanks to the sewer mains.

An approximately 700 m of new SBS® mains in addition to existing SBS® mains ranging
from 75-200 mm diameter HDPE DR17 will convey wastewater of the proposed
development by gravity at minimum 0.15% slope to the downstream treatment plant.

A total of 9 SAPs will be installed in proposed Phase 1B-2 with a maximum separation
distance of 90 m.

HDPE fusion/welding technologies to be used for all connections.

Operation and Maintenance Recommendations

Routine monitoring of interceptor tanks and SBS® sewer collection system.
Pump-out sludge from tanks when sludge level reaches 65% of liquid level,
approximately every 5-10 years.

Routine inspection of inverted siphon structure and flushing or pressure washing at
intervals of 7-10 years.

SBS® system flushing or pressure washing at intervals of 7-10 years.

Partial CCTV inspection after 5-10 years of operation to develop maintenance program
based on observed conditions.

Prepared By: Reviewed By: _

i -
— I:l:ll_ ;

Yuxin Wang, EIT

Project Manager

Wilf Stefan, P.Eng.
COO

Clearford Water Systems Inc. 9



Appendix A: Plan View and Schematic of
Proposed SBS® Collection System



NOTES

LEGEMD

EXISTIGE PHASE 14 385" MAIN
EXESTIRG PHAGE 28 BEE™ WaR
— P P HARE THs T S M

. e X LST] WG PHASE 161 S ™ WAIN
T BE CUT OFF AMD AEARDOKED

— DR TP TEAETE PHASE 10D m'"m

Rl NEVEKTNE Dsi1E FiTAL

o | ISSLET Mo REYEW 1AM 3T FA

03 | EB3EUED FOS CHANGER RN |

CLEARFORD

wWater Maraged

548 Caring Awu, Sl 300
CHiuwu, S, K 1T BEER
Tad) (100 SBG-E4 T Fae: (A1) 500-T4TH
wewe chisarford oo

CLICHT

WEST CAPITAL DEVELOPMENTS
CITY OF OTTAWA

ORAWING TITLE

FLAM VIEW AND SCHEMATIC QOF
EXISTING & PROPOSED 5BS™
SANITART SEWER SERVICING

m £ _1 =T moloade

= 1. Wy
o = ==

- L] AFEE T
e




Appendix B: Ontario MECC — ENVIORNMENTAL COMPLIANCE
APPROVAL



Content Copy Of Original

Ministry of the Envirenment and Climate Change
Ontario Ministére de I'Environnement et de ["Action en matiére de changement

climatique

EMVIRONMENTAL COMPLIAMCE APPROVAL
NUMBER 0SB1-AQUHSE
lesue Date: February 10, 2047

1514847 Ontaria Inc.
1500 Thomas Argue Rd
Carp. Ontario

KOA 1LD

Site Location: Carp Airpont Subdivisian
1500 Thomas Argue Road
City of Ottawa
KOA 1LD

You have appled under section 20.2 of Part Il 1 of the Enviranmental Protection Act, R.5.0, 1990, ¢
E. 19 (Environmental Protection Act) for approval of:

consfruction of private sewage treatment facilittes for the collection, transmission, treatment and
discharge of treated effluent to a dry diteh (which dizcharges to Carp Cresk eventually o Camp River),
designed at a Rated Capacity of 372 000 Litres per day and a maximum daily flow of 744 000 Litrez
per day, together with stormeater management facilities to serve the Phase | and Phase 2 residential
development and business park at the West Capital Airpark located at the Carp Airport, in the City of
Ottawa, consisting of the fallowing:

Seplic Tanks

= inatallation of clarifier fanks, each having a minimum volume of 4,000 L capacity complete with inlet
and autiet hatches, hydraulic mixer and flow attenualor located on each residential lot and the
communal hangar site, 8,000 L capacity for the wastewater treatment system/City park location, and a
45000 L capacity tank for the community center site, discharging to the sanitary collection system,
identified bebow,

Sewage Collection System

» = small diameter gravity sewer system (Small Bore Sewer (SBS) by Clearford Water Systems or
equivalent ) , approzimately 3,620 m in total length of collection mains with diameters ranging from 75
rmm {0 200 mm on the following streets:

- Albert Boyd Private, 400 m;

- Silver Dart Privaie 10 m;

- Sopwith Private 350 m;

- Wingaver Private 985 m;

= Eazementis 550 m;

= Chandelle Private 670 m;

- Tailslide Private £15 m;

- TaxiwayE 300 m,



all complete with SAP type cleanouts;

s an inverted syphon, consisting of two (2) 100 mm diameter pipas, approximately 145 m in length |
and one (1) 250 mm diameter sanitary sewer, appraximately 30.7 m in length from the Wastewater
Treatment Plant {described below), all discharging to the sanitary lift station, described balow.

& gne (1} 200mm diameter sanitary sewer, approximaiely 16.7m in lengih from the pump building,
discharging to the equalization tanks located at the Wastewater Treatment Plan (described below);

Sanitary Lift Station

& 3 sanitary Iift station, to convey sewage flows to the egualization tanks located at the wasiewater
freatment plant, and consisting of;

- gne (1) wel well with a minimum aperating volume of approximately 1,840 L,

= two {2} submersible pumps (one standby), each pump rated at 7.66 L/s at 6§ m TOH, complete with a
high liquid level alarm, and discharging via a 75 mm diameter forcemain to a 200 mm diameter
sanitary sewer, approximately 21.6 m in length, discharging fo the eqgualization fanks af the
Wastewater Treatment Plant [described below);

- gne [1) covered contral pansl.

Wastewater Traatment Plant

A modular package type wastewater treatment system rated at an average daily flow of 186 m*/day for
Phase 1 of the development and an additional average daily flow of 136 m 3 /day for Phase 2 of the
development (progressing to average daily fliow of B10 m¥day at full build-aut in Phase 5 in future),
consisting of the fallowing:

Phase 1

» an equalization tank system (multiple tanks) with a valume of 103 m* for Phase 1 of the development
{3209 m? at full build-cut in Phasa & In future), complete with an ultrasonic level transmitter to confrol
pump cperation and back-up high level alarm float swilch.

= two rotary fobe blowers for aeration of the equalization fank systemn, as reguired.

s twa variable speed pumps (one duty and one standby) to transfer wastewater through the scresning
sysiem.

# two rotary brush screens (one duty and one siandby) with 2 mm openings, each with a capacity of
appraximately 883 Limin, equipped with water level sensar and two feed forwards pumps (one duty
and one standby)

s an acrobie tank with a storage volume of approximately 41 m?, squipped with two rotary lobe
blowers (one duty and one standby) for fine bubble asration, complete with dissolved oxygen and pH
fransmitters. and chemical metenng pumps to feed sodium hydroxide for pH adjustment (as needed)
and alum o promote fiocculation of suspended solids (as needed).

s a tank level transmitter and high level float alarm swilch in aerobic tank as well as two centnfugal
submersible feed pumps {one duty and one standby) rated at 12 L's at 4.6 m TOH to pump
wastewater 1o the membrane bioreactor,

» 3 membrane reacior system consisting of one membrane tank (approximate volurme of 11.4 m*} and
two flat sheet membrane modules (newterra MB3-2 MicroClear) equipped with two permeate
extraction pumps (one duty and one standby), complete with an overflow return line to the asrobic
fank.

s two blowers (one duty and one standby) within the membranea reactar system for scouring of the
membrang modules.

s 3 sludge holding tank having an approximate volume of 7 m* complete with a sludge dewatering
sysiem with mixing tank for polymer addition and dewatering press equipped with water retum line to



the equalization tank, with dried sludge stored in an outdoor bin
& an effluent flow meter prior to effluent discharge to an onsite dry ditch via a 200mm diameter
ganitary sewer, approximately 31.7m in length.

Fhase 2

- a zecond equalization tank with a valume of 102 m 3 for Phase 2 of the development

- an aercbic tank with a storage volume of approximately 41 m?, equipped with two rotary lobe blowers
ione duty and one standby) for fing bubble asration, complete with dissolved axygen and pH
transmitters, and chemical metering pumps o feed sodium hydroxide for pH adjusiment (as neseded)
and alum to promote flocculation of suspended solids (as needed).

- & tank level transmitter and high leve! float alarm switch in asrobic tank as well as tao centrifugal
submersible feed pumps (one duty and cne standby) rated at 12 L'z at 4.8 m TOH to pump
wastewater to the membrane bloreactor.

- a membrane reactor system consisting of one membrane tank [approximate velume of 11.4 m?) and
two flat sheet membrane modules {newterra MB3-2 MicroClear) equipped with two permeate
exfraction pumps {one duty and one standby}, complete with an overfiow retum line to the asrobic
bark.

- two blowers (one duty and one standby ) within the membrane reactor system for scouring of the
membrane modules.

Stomwater Management Facilities

Construction of stormwater management works related to the eanstruction of the Wastewater
Treatment and Waler Storage Facility at the West Capilal Airpark located at the Carp Airport, in the
City of Oftawa, to provide on-gsite stormwater quality protection and erosion control and to attenuate
post-development peak flows fo pre-developmeant release rates for all storm events up to and including
the 100-year slorm event for a catchment area of 0,488 hectares of industrial area, discharging to the
readszide ditch along Wingover Private and ultimately discharging to Carp Creek, conglisting of the
following:

= enhanced drassed swales, located alkong the east, south and west property boundaries {1B80m total)
designed 1o convey runaff from storms up 1o and including the 100-vear return period, with a
trapezoidal cross-section, bottom slope of approximately 0.50%, bottom width of 0.73 metres, and 3:1
side slopes, discharging to two ditch intet catch basins (DICE A and B,

o stormwater management facility (catchment area 0,489 heclares):. Two (2) dry swales WEW and
EZW), located along the east; south and west property boundaries, each having a total slorage
volume of 2780 m? and 2714 m?  respectively at a depth of 0.30 m, with side slopes of 3H.1V
(maximum} and a bottom slope of approximately §.5%, complete with two infet control structures
(DICE A and DNCE B), receiving inflow from enhanced grassed swales; two multi-staged outlet controd
structures, Tempest 115mm onfice {installed in outiet pipe of DICE A) controlling flows to 17.9 Lis and
a Tempest 930mm orifice (installed din the outiet pipe of DICE B} contralling flows ta 11.1 Lis during the
100-year event, connecting to a riprap lined swale, discharging to the Wingover Private roadside ditch
and ultimately discharging to Carp Creek;

& including erosion’ sedimentation conirel measures during consiruction and all other controls and
appurtenances esseniial for the proper operation of the aforementioned Works,

all other confrols, alectncal equipment, instrumantation, piping, pumps, valves and appurtenances
essantial for the proper aperation of the aforementioned sewage warks,

all In accordance with the submitied supporting documents lsted in Schedule B.



Appendix C: Ontario MOE — NETE Certificate



YiASSESSMENT

ford Small Bore Sewer ™ System

The Ontario Ministry of the Envb'unmen.! has reviewed the
Clearford Small Bore Sewer " System (SBS"™"). Based on a
review of the data and the information submitted in support of
the technology (see Notable Aspects and Appendix} the ministry
icurs that the system, if applied according to design criteria

Io site specific considerations, can be a viable sewage




Clearford Small Bore Sewer ™ System

Motable Aspects of the Technology:

v The Clearford Small Bore Sewer'™

(=B Sw} systemn 15 distinctly different
from the traditional gravity sewers and
has the following recommended key de-
sign criteria:

Y Average daily flowrate of 200 to 225
litres per capita per day [LA(cd)].

v Minimuem design cleansing velocity
of 0.15 m's.

¥  Minimum nominal pipe diameter of
75 mm.

¥ Design zero infiltration flow,

v Design peaking factor of 2.

The SBS™ system utilizes an on-site
SBS™ Clarifier which provides solids
separation, solids storage and associated